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Parts Information:
Pneumatic Paint Can Crusher 2.2tonne
Model No: HCC08
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Pneumatic Paint Can Crusher 2.2tonne
Model No: HCC08

Item Part No. Description

1 HCC08.01 UPPER BOARD

2 HCC08.02 O-RING (180*3.55)

3 HCC08.03 CYLINDER

4 HCC08.04 SAFETY VALVE

5 SN10.S STEEL NUT M10 ZINC DIN934(SINGLE)

6 HCC08.06 WASHER M16

7 HCC08.07 PAD ASS'Y

8 HCC08.08 PLATE

9 HCC08.09 SEAL RING

10 HCC08.10 O-RING (180*4)

11 HCC08.11 PISTON ROD

12 HCC08.12 PISTON ROD BASE

13 HCC08.13 O-RING (42.5*3.55)

14 HCC08.14 SEAL RING

15 HCC08.15 BOLT (M12*70)

16 HCC08.16 PLATE

17 HCC08.17 GASKET (dia.12)

18 SWM12.SB SPRING WASHER M12 BLACK(SINGLE)

19 SN12.S STEEL NUT M12 ZINC DIN934(SINGLE)

20 HCC08.20 BAR

21 HFC08.V2-05 ELBOW CONNECTOR

22 HCC08.22 BAR

23 HCC08.23 SUPPORTING FRAME

24 HCC08.24 DRAWER SUPPORT

25 SS810.S HEX HEAD SET SCREW M8x10mm SINGLE

26 SCB45.SB SOCKET HEAD CAP SCREW M4x5 BLACK

27 HCC08.27 PLEXIGLASS

Item Part No. Description

28 HCC08.28 LOCK ASSEMBLY

29 HCC08.28 LOCK ASSEMBLY

30 HCC08.28 LOCK ASSEMBLY

31 HCC08.28 LOCK ASSEMBLY

32 HCC08.28 LOCK ASSEMBLY

33 HCC08.33 DOOR

34 HCC08.28 LOCK ASSEMBLY

35 HCC08.28 LOCK ASSEMBLY

36 HCC08.28 LOCK ASSEMBLY

37 HCC08.37 DRAWER

38 HCC08.38 CONNECTOR 1/8

39 HCC08.39 SOCKET CAP BOLT M4X25 BLACK

40 HCC08.40 VALVE

41 HCC08.41 SOCKET CAP BOLT M5X30 BLACK

42 HCC08.42 VALVE

43 HCC08.43 SILENCER 1/4

44 HCC08.44 SOCKET CAP BOLT BLACK M5X10 

45 HCC08.45 FIXED SEAT

46 HCC08.46 SILENCER 3/4

47 HCC08.47 CONNECTOR 1/4

48 HCC08.48 VALVE (SO)

49 HCC08.49 SOCKET CAP BOLT M5X30 BLACK

50 HCC08.50 SCREW (M5*8)

51 HCC08.51 CONNECTION BLOCK 

52 HCC08.52 SEPERATOR

53 HCC08.53 CONNECTION


